Spare parts list
Katalog nahradnich dilu
Ersatztteilliste
Parti di ricambio

Air screw compressor Sroubovy kompresor Schraubenkompressor Compressore a vite

ATMOS SEC 550

Tel.: +420 377 860 181
+420 377 860 111
+420 377 945 247
Fax: +420 377 945 379
e-mail : servis@atmos-chrast.cz, info@atmos-chrast.cz
ATMOS Chrast, Ltd.; Plzenska 168; 33003 Chrast u Plzne; Czech Republic
ATMOS Chrast, s.r.o.; Plzefiska 168; 33003 Chrastu Plzng; Ceska republika
ATMOS Chrast, GmbH.; Plzenska 168; 330 03 Chrast u Plzne; Tschechische Republik
ATMOS Chrast, S.r.l.; Plzenska 168; 330 03 Chrast u Plzne; Repubblica Ceca
At1047/K Version /| Verze /| Version /| Versione

vV.01.2008







Introduction :

Here the Spare Parts Catalogue of the
compressor ATMOS SEC 550.

This catalogue is destined for running
maintenance and workshop repairs of the
COmpressor.

It is recommended the service and maintenance
of the ATMOS compressor to be put in hands of
professional trained personnel that could
guarantee the compressor and its accessories will
be serviced with necessary care.

In case of occurance of any failure on the
compressor do not hesitate to contact our Service
Centre that will help you with failure removal and
securing all what is necessary for pertinent repair.

This catalogue contain complete unit of
compressor and it is devided into several parts
groups, the details of which are clearly illustrated
and completely listed.

This catalogue don't contain the spare parts of
engine. In case of any failure on the engine
contact our Service centre or Service centre.

When you place order for service parts, please be
sure to advice us the following information:

e model and serial number of compressor
e partname

e  part number

e  quantity required

At 1047/K

Uvod:
Pfedavdme Vam katalog nahradnich dild
Sroubového kompresoru ATMOS SEC 550.

Tento katalog je ur€en pro béZnou udrzbu a pro
dilenské opravy Sroubového kompresoru.

Obsluhou a Udrzbou Sroubového kompresoru
ATMOS povéfujte pouze pracovniky

odborné vyskolené, ktefi budou zarukou, Ze
kompresoru a jeho pfisluSenstvi bude vénovéna

potiebna péce.

V pfipadé zavady na kompresoru kontaktujte nase
servisni stfedisko, které Vam pomdze pfi

jejim odstranéni, pfipadné zajisti odbornou
opravu.

V pfipadé objednavky nahradnich dill, prosim
uvedte nasledujici informace:

o typ a vyrobni &islo kompresoru
e nézevdilu

o (Cislodilu

e  pozadované mnozstvi

Einleitung:
Wir legen Ihnen

die Ersatzteilliste fir den Schraubenkompressor
ATMOS SEC 550.

Diese Liste ist fir laufende Wartung und
Werkstattreparaturen des Schraubenkompressors
bestimmt.

Beauftragen Sie nur das fachmamische
ausgebildete Personal, das gewehrleistet, dass
dem Kompressor und seinem Zubehdr die nétige
Pflege gewidmet werden wird.

Wenn ein Mangel an Kompressor auftreten sollte,
kontaktieren Sie bitte unser Servicezentrum, das
lhnen mit Beseitigung des Mangels bzw. mit
Sicherstellung der fachmennischen Reparatur
behilflich sein wird.

Introduzione:

In oggetto il Catalogo delle parti di ricambio per il
compressore ATMOS SEC 550.

Il presente catalogo é destinato alla manutenzione
e a workshop di riparazione del compressore.

Si  consiglia di affidare lassistenza e |la
manutenzione del compressore ATMOS a
personale dotato di qualificazione professionale,
in grado di assicurare che, per il compressore € i
suoi accessori, sia fornita assistenza adeguata.

In caso di guasto al compressore, non esitate a
contattare il nostro Centro di Assistenza, che
provvederd ad eliminare il guasto e a garantire
quanto necessario ad un’adeguata riparazione.

Il catalogo concerne un'unitd compressore
completa ed & diviso in piu parti (gruppi), i cui
dettagli sono chiaramente illustrati ed elencati in
maniera esaustiva.

II' presente catalogo non riguardq 45 i g
. . . 8

ricambio del motore. In caso di guastoal motore,
contattare il nostro Centro di Assistenza o il centro

Service.

In sede di ordinazione di parti di ricambio, €
indispensabile fornire le seguenti informazioni:

e Modello e numero di serie del
compressore
e Nome del componente
e  Matricola del componente
e  Quantita richiesta
V.01.2008

6181



At 1047/K 2 V.01.2008

A B C D
8
66_ . 710 -
] @
o00 = W
Wmle © + + T 4 L 4 + + + + + + + &
‘ ]
g g 8 J ol
SEC 550 R g
- ] '
I’- - 235 o G wp&
1 . b ‘3‘ -qi wwif Sl g
“:’I 1 i o = T —1 1 '
L 354 I, 239 A 549 A 239 | 289 | 218 | 574 | 1008 150
L 1690 | L 1180 -
A Front side : Lifting, Control panel, Oil discharge G %"
_ 850 . 3 Celni strana : Manipulace, Ovladaci panel, Vypousténi oleje G %*
13
= 459 " ‘Z?I.En:l 412 - 412
. B Leftside: Power cable inlet — PG 36, Inlet of cooling air - compressor suction
| ; + Levy bok : Pfivodni kabel — PG 36, Vstup chladiciho vzduchu - sani kompresoru
] 4 4
¥ E C Backside: Lifting
B g f D Zadni strana : Manipulace
~ Jll 20
f ‘ 5 D Rightside: Compressed air outlet - G1 %", Condensate drain - hose @10 (R (Z)
bl 4 v . @ Pravy bok : Vystup stlateného vzduchu — G1 %", Odvod kondenzatu — hadice @10 (Z)
=
A E Topview: Outlet of cooling air
Padorys : Viystup chladiciho vzduchu



Compressor Kompresor Kompressor Compressore
Group number Cislo skupiny Gruppennummer Gruppo n®:
Pos. Order number Serial No. Nb.of pieces
Poz. Objednaci ¢islo Vyrobni ¢islo Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Produktion Nr. Stlickanzahl
Pos. Codice N. Numero pezzi
| Il 1l 1\

10 |Compressor unit Soustroji 82 269 1

20 |Compressor suction Sani kompresoru 82 269 1

21 |Airintake valve Regulator sani 82 269 1

30 |Oil circuit Olejovy system 86 749 1

31 |Separator vessel Odlucovat 82 269 1

32 |Separator manifold Integrovany blok 82 269 1

33 |Thermostatic valve Termostat 82 269 1

40 |Cooling circuit Chlazeni 82 269 1

50 |Regulation system Regulaéni potrubi 82 269 1

60 |Compresed air circuit Viytlak kompresoru 83 983 1

70 |Canopy Kryt kompresoru 83 721 1

90 |Electrical wiring Elektricka instalace 82 269 1

At 1047/ K V.01.2008



At 1047 /K 4

13 26 30 31
[ II A v

27 28 25 33

=3

" YAV S
éa N

V.01.2008



Compressor unit Soustroji
Group number Cislo skupiny Gruppennummer Gruppo n®: 10
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y
1 |Main electric motor 55kW Elektromotor 55 kW 359 341 005 502
2 |Airend B170 Blok Sroubovy B170 427900 500 001
Shaft sealing repair set Hridelové tésnéni - sada 427 900 115 976

3 |Gearbox Prevodova skfif At 306 388

4 |Gearbox holder Drzak prevodovky At 306 384

5 |Pulley D250 (7,5bar) Remenice D250 (7.5 bar) 427 200 802 250

6  |Pulley D122 (7,5bar) Remenice D122 (7.5 bar) 427 200 802 122

7 |Pulley D236 (10bar) Remenice D236 (10 bar) 427 200 802 236

8  |Pulley D130 (10bar) Remenice D130 (10 bar) 427 200 802 130

9  |Pulley D224 (13bar) Remenice D224 (13 bar) 427 200 802 224

10  |Pulley D144 (13bar) Remenice D144 (13 bar) 427 200 802 144

11 |Bush pulley 3535 KuZelové pouzdro 3535 427 200 353 560

12 |Bush pulley 2517 KuzZelové pouzdro 2517 427 200 302 045

13  |Flat belt 16PL 1041 Remen 16PL 1270 272711 616 270

14 |Spacer ring Distanéni krouzek At413 513

15 |Plate Deska At 414 481

16 |Top Viko At 306 608

17 |Cover Kryt At 413 287

18 |Silentblock 75/40/M12 Pruzina 75/40/M12 273511702 145
Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -
Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. ( 82269 — )

At 1047/ K V.01.2008



At 1047 /K 6

13 26 30 31
[ II A v

27 28 25 33

=3

" YAV S
éa N

V.01.2008



Compressor unit Soustroji
Group number Cislo skupiny Gruppennummer Gruppo n®: 10
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y
19 |Bolt M16x50 Sroub M16x50 DIN 931
20 |Bolt M12x80 Sroub M16x80 DIN 933
21 |Stud bolt M12x70 Sroub zavrtny M12x70 DIN 938
22 |Stud bolt M12x30 Sroub zavrtny M12x30 DIN 938
23 |Hexagon bolt M12x25 Sroub imbus M12x25 DIN 7984
24 |Butterfly bolt M6x10 Sroub kfidlovy M6x10 DIN 316
25 |NutM16 Matice M16 DIN 934
26 |NutM12 Matice M12 DIN 934
27  |Plain washer 16 Podlozka 16 DIN 125-1A
28  |Split washer 16 PodloZka pruzna 16 DIN 127 B
29 |Washer head bolt M6x12 Sroub s nakruzkem M6x12 BN 4825
30 |Plain washer 12 PodloZka velka 12 DIN 9021
31 |Split washer 12 Podlozka pruzna 12 DIN 127 B
32 |Plain washer 12 Podlozka 12 DIN 125-1A
33 |Plug D35 Zatka D35 320 410 448 000
Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -
Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. ( 82269 — )
At 1047/ K V.01.2008



At 1047/K

8 0T I €I

IT 1 ST

///
B\
\
A
=

V.01.2008



Compressor suction

Sani kompresoru

Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab.

(82269 =)

Group number Cislo skupiny Gruppennummer Gruppo n®: 20
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y

1 |Airintake valve Regulator sani 427900 095 090

2 |Airfilter Filtr 627 963 092 905

3 |Airfilter cartridge Filtrani vlozka 627 962 142 164

4 |Filter holder Drzak filtru 627 963 040 995

5 |Hose 100 Hadice 100 283 363 100 000

6 |Clip90-100 Spona 90-100 548 242 090 110

7 |Sealing Tésnéni 278 432 400 620

8  |Stud bolt M12x35 Sroub zavrtny M12x35 DIN 939

9 [Bolt M8x30 Sroub M8x30 DIN 931

10  JNutM12 Matice M12 DIN 934

11 |Nut M8 Matice M8 DIN 934

12 |Plain washer 12 Podlozka velka 12 DIN 9021

13 |Split washer 12 Podlozka pruzna 12 DIN 127 B

14 |Plain washer 8 Podlozka 8 DIN 125-1A

15  |Split washer 8 Podlozka pruzna 8 DIN 127 B

16  |Plain washer 8 PodloZka velka 8 DIN 9021

17 |Reduction Redukce 278 450 413 504
Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -

At 1047/K

V.01.2008



V.01.2008

10

At 1047/K




Air intake valve

Regulator sani

Group number Cislo skupiny Gruppennummer Gruppo n®: 21
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kgl | Il Il v

K1 |Airintake repair kit K1 Sada ND - téleso regulatoru 427900 095 163

K2 |Air intake repair kit K2 Sada ND - blok ovladani 427900 095 166

Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -

Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. ( 82269 — )

11 V.01.2008

At 1047/K



At 1047/K 12 V.01.2008




Oil circuit

Olejovy system

Ser. Nr./ Vyr. ¢./Prod. Nr./ Num. di fab.

(86749 =)

Group number Cislo skupiny Gruppennummer Gruppo n®: 30
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kgl | Il Il IV

1 |Socket Hrdlo At 413 293

2 |Socket Hrdlo At 410 756

3 |Hose DN 20x520/2x90°/40° Hadice DN 20x520/2x90°/40° 336 644 200 525

4 |Hose DN 20x850/2x45°/40° Hadice DN 20x850/2x45°/40° 336 644 200 849

5  |Hose DN 20x950/2x90°/45° Hadice DN 20x950/2x90°/45° 336 644 200 952

6  |Hose DN 20x1120/1x90°/1x45°/160]Hadice DN 20x1120/1x90°/1x45°/160° 336 644 201 141

7 |Socket 3/4" Hrdlo 3/4" 319 416 416 410

8 |T-piece T-kus 319 240 041 040

9  |Socket 3/4" Hrdlo 3/4" 319240010010

10 |Cock G 3/4" Kohout G 3/4" 422 907 900 340

11 |Plug G 3/4" Zatka G 3/4" 319 250 045 000

12 |Gasket ring 33x2 Tésnici krouzek ED 33x2 319 245 065 000

13 |Gasket ring ED 26x1,5 Tésnici krouzek ED 26x1,5 319 419426 150

14 |Gasket ring 27x32 Tésnici krouzek 27x32 DIN 7603 A
Date / Datum / Datum / Data Rev. | - 12.2007 Rev. Il - Rev. Il - Rev. IV -

At 1047/K

13

V.01.2008



At 1047/K 14 V.01.2008

= N N N N
‘ N \ o a1 J ~ ‘ e J N ‘ » J © s i
f | { ' !
| \ L | [ / / N N
| ]l | j / / / Jw N
f \ I f / / /
f \ / ! =t —
/ \ Vo VAR S

oz




Separator vessel Odlucovaé
Group number Cislo skupiny Gruppennummer Gruppo n®: 31
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y

1 |Separator vessel Nadoba odlucovace At 101 828

2 |Separator manifold Integrovany blok At 413 500

3 |Separator cartridge Vlozka odlu¢ovace 627 963 200 970

4 |Thermostatic valve Termostat 427 900 095 092

5 |OQilfilter Filtr oleje 627 963 062 130

6  |Safety valve G3/4" 9.5 bar Poj. ventil G3/4" 9.5 bar 427 905 400 002

7 |Plug Zatka At 411530

8 |Plug Uzaviraci matice Ks 512 726

9  |Thermostat holder Drzak termostatu At 413 002

10  |Qil control tube 10mm Olejoznak trubka 10mm 443 423 823 921

11 |Screw-coupling Sroubeni Ghlové G1/4" 319 250 140 151

12 |Sticker MIN/MAX Samolepka MIN/MAX 735 650 650 005

13 |Hexagon bolt M12x70 Sroub imbus M12x70 DIN 912

14 |Stud bolt M12x35 Sroub zavrtny M12x35 DIN 938

15 | Suspension bolt M12 Sroub zavésny M12 DIN 580

16 |Bolt M10x25 Sroub M10x25 DIN 933

17  |Bolt M8x20 Sroub M8x20 DIN 933

18  |Nut M12 Matice M12 DIN 934

19  |Plain washer 12 PodloZka velka 12 DIN 9021

20  |Spilt washer 12 PodloZka pruzna 12 DIN 127 B

21 |Plain washer 10 Podlozka velka 10 DIN 9021

22 |Spilt washer 10 PodloZka pruzna 10 DIN 127 B

23 |Split washer 8 Podlozka pruzna 8 DIN 127 B

24 |Plain washer 8 Podlozka 8 DIN 125-1A

25 |O-ring 50x40 O-krouzek 50x40 273111 010 244

26 |Sealing ring 27x32 KrouZek tésnici 27x32 DIN 7603 A

27 |Sealing ring 18x1,5 Krouzek tésnici 18x1.5 722923119918

28  |Sealing ring 12x16 KrouZek tésnici 12x16 DIN 7603 A

Date / Datum / Datum / Data Rev. I - 03.2006 Rev. Il - Rev. Il - Rev. IV -

Ser. Nr./ Vyr. ¢. / Prod. Nr./ Num. di fab. ( 82269 — )

At 1047/ K 15 V.01.2008



16 V.01.2008




Separator manifold

Integrovany blok

Group number Cislo skupiny Gruppennummer Gruppo n®: 32
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y

K1 |Separator manifold repair kit 1 Sada ND - ventil min. tlaku 427900 095 162

K2  |Separator manifold repair kit 2 Sada ND - odlu¢ovaé 427 900 095 164

K |Sealing ring Krouzek tésnici 627 963 200 970

Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -

Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. ( 82269 — )

17 V.01.2008

At 1047/K



V.01.2008

18

At 1047/K




Thermostatic valve Termostat
Group number Cislo skupiny Gruppennummer Gruppo n®: 33
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kgl | [ Il \Y

K |Therm. valve repair kit 71°C Sada ND - termostat 71°C 427900 095 165

K [Therm. valve repair kit 83°C Sada ND - termostat 83°C 427 900 095 161
Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -
Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. ( 82269 — )

At 1047/ K 19 V.01.2008



V.01.2008

20

At 1047/K

12 19 18

0

12 19 17




Cooling circuit

Chlazeni

Group number Cislo skupiny Gruppennummer Gruppo n®: 40
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y

1 |Cooler 55kW Chladi¢ 55 kW 427 900 401 109

2 |Cooler cover Kryt chladi¢e At 306 405

3 |Electric motor holder Drzak motoru At 306 406

4 [Cooler holder Nosi¢ chladiCe At 413 493

5  |Electric motor 1.5kW Motor 1.5 kW 359 341 000 152

6 |Fan625 Vrtule 625 427 900 200 480

7 |Spacer ring Distancni krouzek At 413 803

8  |Bolt M12x35 Sroub M12x35 DIN 933

9  |Bolt M6x30 Sroub M10x30 DIN 931

10  |Bolt M8x40 Sroub M8x40 DIN 931

11 |Bolt M6x30 Sroub M8x30 DIN 6921

12 |Nut M10 Matice M10 DIN 934

13 |Nut M8 Matice M8 DIN 934

14 |Washer PodloZka At 410 557

15  |Plain washer 12 Podlozka velka 12 DIN 9021

16 |Split washer 12 PodloZka pruzna 12 DIN 127 B

17 |Plain washer 10 Podlozka velka 10 DIN 9021

18  |Plain washer 10 Podlozka 10 DIN 125-1A

19 |Split washer 10 Podlozka pruzna 10 DIN 127 B

20 |Plain washer 8 Podlozka velka 8 DIN 9021

21 |Split washer 8 Podlozka pruzna 8 DIN 127 B

22 |Plain washer 8 Podlozka 8 DIN 125-1A

23  |Profile sealing Profilové tésnéni 273 445273 139

Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -

Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. ( 82269 — )

At 1047/ K 21 V.01.2008



At 1047/K 22 V.01.2008




Regulation system

Regulaéni potrubi

Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab.

(82269 =)

Group number Cislo skupiny Gruppennummer Gruppo n®: 50
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y

1 |Pressure gauge Manometr 1/4 443 415 045 055

2 |Screw-coupling G1/4" Sroubeni pimé G1/4" 319 250 140 140

3 |Nipple G1/4" Spojka G1/4" 319 250 140 160

4 |Screw-coupling G1/8" Sroubeni tihlové G1/8" 319 250 140 143

5  |Screw-coupling G3/8" Sroubeni thlové G3/8" 319 250 140 152

6  |Screw-coupling G1/4" Sroubeni thlové G1/4" 319 250 140 151

7 |T screw-coupling Sroubeni T 319 250 140 135

8 |Plug VS-R-1-8 Zatka VS-R-1-8 311973 900 004

9  |Hose PA10 Hadice PA10 319303 259 131

10 |Hose PA8 Hadice PA8 319 303 259 122

11 |Hose PA8 Hadice PA8 319 303 259 122

12 |Hose PA6 Hadice PA6 319303 259 111
Date / Datum / Datum / Data Rev. | - 03.2006 Rev. Il - Rev. Il - Rev. IV -

At 1047/K

23

V.01.2008



At 1047/K 24 V.01.2008

—
o
M
M
(o]
= = = \\ N
[ T \ |
(&)]

8
1%
LT ST €1



Compresed air circuit

Vytlak kompresoru

Group number Cislo skupiny Gruppennummer Gruppo n®: 60
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kg [ I Il \Y

1 |Knee Koleno At 413 505

2 |Outlet knee Viystupni koleno At 413 903

3 |Flange Pfiruba At 413 049

4 |Bottom end Patka At 413 905

5 |Shim Prilozka At 413 906

6 |Hose DN 40x635/2x90°/220° Hadice DN 40x635/2x90°/220° 336 644 400 635

7 |Hose DN 40x750 Hadice DN 40x750 336 644 400 750

8  |Cock G6/4" vni/vni Kohout G6/4" 422 907 900 640

9  |Screw-coupling G6/4" vni/vni Sroubeni pfimé G6/4" 551180 331 064

10 |Socket 6/4" Hrdlo 6/4" 319240 031 010

11 |Stud bolt M12x35 Sroub zavrtny M12x35 DIN 939

12 |Hexagon bolt M12x35 Sroub imbus M12x35 DIN 912

13 |Bolt M8x20 Sroub M8x20 DIN 933

14 |Nut M12 Matice M12 DIN 934

15 |Flange nut M8 Matice s nakruzkem M8 DIN 6923

16  |Split washer 12 PodloZka pruzna 12 DIN 127 B

17  |Plain washer 8 Podlozka velka 8 DIN 9021

18 |Split washer 8 PodloZka pruzna 8 DIN 127 B

19  |Sealing Tésnéni 278 432 400 686

20 |Sealing Tésnéni 278 432400 713

21 |Sealing ring G6/4" Tésnéni G6/4" 551 180 330 258

22 |Sealing ring ED 48x2 / R6/4" Krouzek ED 48x2 / R6/4 319 245 075 000
Date / Datum / Datum / Data Rev. | - 05.2006 Rev. Il - Rev. Il - Rev. IV -
Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. ( 83983 — )

At 1047/K

25

V.01.2008



At 1047/K 26 V.01.2008




Canopy

Kryt kompresoru

Group number Cislo skupiny Gruppennummer Gruppo n®: 70
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kgl [ [ Il \Y

1 |Frame Ram At 101 890

2 |Stiell Sloupek Il At 306 476

3 |Switch board door Dvere rozvadéce At 413 242

4 [Suction panel Panel sani At 306 322

5 |Riddle Sito At 413 245

6 |Panel Panel At 413 246/|

7 |Panel Panel At 413 246/11

8 |Top cover Horni viko At 413 495

9 |Top cover Horni viko At 413 248

Foam set Sada vyplni 427 500 600 550

10 |Foam Vypli At 413 273

11 |Foam Vypli At 413 274

12 |Foam Vypli At 413 275

13 |Foam Vypli At 413 276

14 |Foam Vypli At 413 277

15 |Foam Vypli At 413 279

16 |Foam Vypli At 413 280

17 |Foam Vypli At 413 281

18  |Pre-filter Filtr 283551413 514

19 |Hinge ENN10 Pant ENN10 357 900 900 010

20 ]Lock RZ-L-X5 (x=47) Zamek RZ-L-X5 (x=47) 549 768 006 005

21 |Rubber profile Pryzovy profil 273 445281 000

22 |Flange nut Matice s nakruzkem DIN 6923
Date / Datum / Datum / Data Rev. | - 05.2006 Rev. Il - Rev. Il - Rev. IV -
Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab. (83721 — )

At 1047/ K 27 V.01.2008



V.01.2008

28

At 1047/K

20 19 18

15 16 17 8

10 11 12

16 17 14

15




Electrical wiring

Elektricka instalace

Group number Cislo skupiny Gruppennummer Gruppo n®: 90
Pos. Order number Weight Nb.of pieces
Poz. Objednaci ¢islo Hmotnost Pocet kust
Pos. Name Néazev dilu Teil Denominazione Bestell-Nr. Gewicht Stlickanzahl
Pos. N° di ordinazione Peso Numero pezzi
kgl [ [ Il \Y

1 |Control panel Ovladaci panel At 306 335

2 |Reduction Jimka At 412 168

3 |Switch board Rozvadéc¢

4 |Airmaster $1 Airmaster S1 427900 095 299

5 |Temperature sensor Snimag teploty 427900 095 317

6  |Pressure sensor Snimac tlaku 427900 095 314

7 |Earth connection belt 300 Uzemiovaci pas 300 443 827 000 300

8  |Bolt M10x20 Sroub M10x20 DIN 933

9  |Bolt M12x25 Sroub M12x25 DIN 933

10  |Plain washer 12 Podlozka 12 DIN 125-1A

11 |Split washer 12 PodloZka pruzna 12 DIN 127 B

12 |Contact washer 12 Podlozka véjifova 12 DIN 6798 A

13 |Flange nut M6 Matice s ndkruzkem M6 DIN 6923

14 |NutM10 Matice M10 DIN 934

15 |Contact washer 10 Podlozka véjifova 10 DIN 6798 A

16  |Plain washer 10 Podlozka 10 DIN 125-1A

17 | Split washer 10 PodloZka pruzna 10 DIN 127 B

18  |Nut M8 Matice M8 DIN 934

19 |Split washer 8 PodloZka pruzna 8 DIN 127 B

20 |Plain washer 8 PodloZka 8 DIN 125-1A

21 |Contact washer 16 Podlozka véjifova 16 DIN 6798 A

22 |Sealing ring 17x22 Krouzek tésnici 17x22 DIN 7603 A

23 |Sealing ring 14x18 KrouZek tésnici 14x18 DIN 7603 A

Please always mention the serial number of the machine or switch board
Pii objednavani komponent fidiciho systému, ovladaciho panelu nebo rozvadéce uvadéjte vzdy vyrobni &islo rozvadéce kompresoru !

Date / Datum / Datum / Data Rev. I - 03.2006 Rev. Il - Rev. Il - Rev. IV -

Ser. Nr./ Vyr. ¢./ Prod. Nr./ Num. di fab.

(82269 =)

At 1047/K

29

V.01.2008




At 1047/K 30 V.01.2008
Notes Poznamky Bemerkung Notazione




	Spare parts list
	Katalog náhradních dílů
	Ersatztteilliste
	Parti di ricambio
	Air screw compressor
	Šroubový kompresor
	Schraubenkompressor
	Compressore a vite
	ATMOS  SEC 550
	At 1047 / K
	Version / Verze / Version / Versione
	V.01.2008
	Introduction :
	Úvod:
	Einleitung:
	Introduzione:
	Notes Poznámky Bemerkung Notazione






